

NUMBER :DELCO9000690

DELCO9000690



TEST REPORT

NUMBER : DELC09000690-REV1

DATE : 04-Feb-2009

APPLICANT : **PRINT MASTERS INDIA / NOIDA**
C-178, SEC-63, ELECTRONIC, NOIDA, INDIA, -2021301
ATTN : **ATUL SEHGAL.**

Sample Description : THE SUBMITTED SAMPLE SAID TO BE ONE PACKET OF PLAYING CARDS.

WITH FOLLOWING TESTING COMPONENTS:-

1. OUTER CARDBOARD BOX BLUE BODY PART
2. OUTER CARDBOARD BOX YELLOW FLAP
3. BUSINESS REPLY CARD
4. WIZARD INSTRUCTION MANUAL
5. WIZARD SCORE CARD
6. WHITE CARDBOARD TRAY
7. PLAYING CARD HEART 6th NO
8. PLAYING CARD SPADE 10th NO
9. PLAYING CARD HEART QUEEN

Date Received/Date Test Started : 27 Jan 2009

Date Confirmation Received : 30 Jan 2009
Buyer : NOT PROVIDED
Style No : -
Order No : -
Article No : -
Fibre Content : -
Color : NOT PROVIDED
Manufacturer's Name : PRINT MASTERS INDIA
Specification No. : -
{Reference} : BUYER NAME:U.S.GAMES SYSTEMS

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

CONCLUSION :

LEAD CONTENT M

NOTE: M = Meet buyer's requirement , F = Below buyer's requirement ,
* = Not Provided , NA = Not Applicable

PREPARED & CHECKED BY :
FOR INTERTEK TESTING SERVICES INDIA PRIVATE LTD. [GURGAON - C&H]



PRAVIN MORE
ASS.LAB MANAGER

REMARKS :

AS REQUESTED BY THE APPLICANT, LEAD CONTENT WAS CONDUCTED ON COMPONENTS LISTED IN THIS REPORT, OTHER COMPONENTS WERE NOT TESTED. HOWEVER, ACCORDING TO CPSIA FAQ, THE PROHIBITION OF LEAD CONTENT UNDER CPSIA APPLIED TO ALL PARTS OF A PRODUCT.

THE TEST REPORT NO. DELC09000690 DATED 03 FEBRUARY, 2009 HAS BEEN REVISED TO CHANGE SNAP OF THE SAMPLE AND REMOVE "ONLY" WORD FROM REMARK AS PER APPLICANT'S REQUEST.

DELC09000690 supersede by DELC09000690-REV1

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. LEAD CONTENT

- AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE ASTM E 1645 /1613, 16 CFR PART 1303, ACID DIGESTION METHOD WAS USED AND LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED PLASMA (I C P).

| | | |
|--------|--|-------------------------------------|
| (1) | | |
| <2 ppm | | <u>REQUIREMENT</u> 600 ppm(Max.) |
| (2) | | |
| <2 ppm | | <u>REQUIREMENT</u> 600 ppm(Max.) |
| (3) | | |
| <2 ppm | | <u>REQUIREMENT</u> 600 ppm(Max.) |
| (4) | | |
| <2 ppm | | <u>REQUIREMENT</u> 600 ppm(Max.) |
| (5) | | |
| <2 ppm | | <u>REQUIREMENT</u> 600 ppm(Max.) |
| (6) | | |
| <2 ppm | | <u>REQUIREMENT</u> 600 ppm(Max.) |
| (7) | | |
| <2 ppm | | <u>REQUIREMENT</u> 600 ppm(Max.) |
| (8) | | |
| <2 ppm | | <u>REQUIREMENT</u> 600 ppm(Max.) |
| (9) | | |
| <2 ppm | | <u>REQUIREMENT</u> 600 ppm(Max.) |

REMARK :

<= LESS THAN

ppm = PARTS PER MILLION

DETECTION LIMIT = 2 ppm

END OF THE TEST REPORT